
CERTIFICATE OF QUALITY TEST

Date:

Aston Inc.

14-16 Yasakahonmachi, Kita-ku
Okayama-shi, Okayama Japan
TEL: +81-86-255-1511



Product Name **CS-21 Clear (Concrete Renovation)**

Serial Number 00000000

Test Items	Product Specifications	Test Value	Unit	Test Conditions
Appearance	Colorless and transparent No foreign bodies	No abnormality	--	Visual test by Company Standard
pH Value	11.3 - 12.3	00.0	--	JIS K0102-12.1
Specific Gravity (Density)	1.050 - 1.090	0.000	(g / cm ³)	JIS K2249
Dry Solid Content	7.0 - 9.0	00.0	%	JSCE K572-6.2

This is to certify the quality of product specifications as above.

CERTIFICATE OF QUALITY TEST

SAMPLE

Date:

Aston Inc.

14-16 Yasakahonmachi, Kita-ku
Okayama-shi, Okayama Japan
TEL: +81-86-255-1511



Product Name **CS-21 Clear (Concrete Renovation)**

Serial Number

Test Items	Product Specifications	Test Value	Unit	Test Conditions
Appearance	Colorless and transparent No foreign bodies	No abnormality	--	Visual test by Company Standard
pH Value	11.3 - 12.3	12.1	--	JIS K0102-12.1
Specific Gravity (Density)	1.050 - 1.090	1.054	(g / cm ³)	JIS K2249
Dry Solid Content	7.0 - 9.0	7.9	%	JSCE K572-6.2

This is to certify the quality of product specifications as above.